
DA016E
LEG PRESS / CALF RAISE



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty

1 Weight Stack Frame 1 43 1" Bearing 4

2 Main Frame 1 44 Bushing φ38×φ25.4×18 8

3 Front Swing Frame 1 46 Button Head Cap Screw M10×30 1

4 Foot Frame 1 47 Socket Head Cap Screw M10×50 6

5 Foot Board 1 48 Flat Head Cap Screw M10×75 2

6 Connecting Rod 2 49 Flat Head Cap Screw M10×30 4

7 Ground Frame 1 50 Flat Head Cap Screw M10×25 10

8 Top Frame 1 51 Hex Head Screw M10×150 2

9 Handle Frame 1 52 Hex Head Screw M10×125 4

10 Back Pad Support 1 53 Hex Head Screw M10×90 2

11 Bolt Frame 1 54 Hex Head Screw M10×80 1

12 Front Shroud 1 55 Hex Head Screw M10×75 1

13 Rear Shroud 1 56 Hex Head Screw M10×70 2

14 Seat Board 1 57 Hex Head Screw M10×50 1

15 Pulley Block 3 58 Hex Head Screw M10×30 8

16 Cable 1 59 Flat Washer φ11×φ20×2 44

17 Back Pad Frame 1 60 Spring Washer φ10 2

18 Cable End φ20×77×M12 1 61 Nylon Lock Nut M10 25

19 Flange Nut M6 1 62 Spring Washer φ8 2

20 Guide Rod 2 64 Socket Head Cap Screw M8×25 3

21 Spring 1 65 Button Head Cap Screw M6×12 1

22 Shaft φ25.4×165 2 66 Flat Washer φ9×φ16×1.6 5

23 Shoulder Bolt 1 67 Nylon Lock Nut M8 2

24 Cable Shaft φ25.4×70 1 68 Button Head Cap Screw M6×12 2

25 Fixing Sleeve 2 69 Hex Nut M6 2

26 Bushing 2 70 Cross Pan Head Screws M5×15 4

27 End Cap φ50×8 8 72 Socket Screw M5×3 4

28 Aluminium Ring 2 74 Top Plate 1

29 Aluminium Cap 2 75 Selector Pin W/Coil 1

30 Weight Rubber Bumper 1 76 Weight Rubber Bumper 2

31 Foot Pedal 1 78 Pop Pin 1 1

32 Pulley Cover 9 79 Rubber Bumper 2

33 4.5" Pulley 8 80 Shroud Hanger 6

34 Plug RT50×100 4 81 Cross Recess Pan Head Screw M5×20 12

35 Foot Cover 4 82 Plug PT50×100 1

36 Plastic Tube Guide 2 83 Flat Head Cap Screw M6×16 2

37 Grip 2 84 Socket Screw M6×16 2

38 Plug F38 1 85 Plastic Strip 2

40 Top Shroud 1 86 Side Plastic Strip 2

41 Seat Pad 1 87 Lube 1

42 Back Pad 1



6

Exploded View

13
64 62 66 25 20

74

75

78

76 79

54

5759

15

15
59

26

26
6161

59

33

47

32

61
32

32
47

47
59

15

33

59

61
47

32
33

61

32
6

4444
27

50

50
27

4444

3

50

27
43

22
43

27
504

59
61

5
31

49

50
27

50
27

6

4444
27

50

50
27

4444

43

35
22

43

5151
59

35

82

2

18

67

19
66

24

23

59

46
59

30

41

5050

14

58

59

61
58

5959

58

65

66
11

21
68

69

64
8484

67
66

6161
59

4848

5252
5959

6161
5959

83
29

37
28

7272

12

85

86

85

61
59

61
59

58
59

58
5934

42

56

59

56

59
10

55
59

36

17

36

34

6161
59

59

7

38

59
61

59
61

3535

53

59

53

59

5252

5959

81818181
80

80

40
7070

7070

1

8
61

59

59
61

58
60

59

58
60

59

9

16

34

34



7



8



Item No. Description Qty Item No. Description Qty

1 Weight Stack Frame 1 53 Hex Head Screw M10×90 2

2 Main Frame 1 58 Hex Head Screw M10×30 2

7 Ground Frame 1 59 Flat Washer φ11×φ20×2 14

8 Top Frame 1 60 Spring Washer φ10 2

51 Hex Head Screw M10×150 2 61 Nylon Lock Nut M10 6

52 Hex Head Screw M10×125 2

52
59

53
59

1

8

7

59 61
58 60

59

59
61 61 59

51
59

2

9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.



Item No. Description Qty Item No. Description Qty

5 Foot Board 1 49 Flat Head Cap Screw M10×30 4

9 Handle Frame 1 50 Flat Head Cap Screw M10×25 2

10 Back Pad Support 1 52 Hex Head Screw M10×125 2

14 Seat Board 2 56 Hex Head Screw M10×70 2

31 Foot Pedal 1 59 Flat Washer φ11×φ20×2 16

48 Flat Head Cap Screw M10×75 2 61 Nylon Lock Nut M10 12

10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

9

52
59

59
61

61

59

48

61 59

31

5

49

56 59

50

14

61

59

10

61
59



Item No. Description Qty

16 Cable 1

78 Pop Pin 1 1

16

78

Weight Plate

11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Weight Plate 15PCS

Elevated Rack

80KG 



Item No. Description Qty Item No. Description Qty

12 Front Shroud 1 55 Hex Head Screw M10×75 1

40 Top Shroud 1 58 Hex Head Screw M10×30 6

41 Seat Pad 1 59 Flat Washer φ11×φ20×2 7

42 Back Pad 1

40

42

5559

5859

12

58

59

41

12

STEP 4
Note：Wrench Tighten Screws.



13



14



15






